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          PARTS                                      EC2610EA 

ITEM 
NO. CODE NO. DESCRIPTION NO. 

USED REMARKS 

001 890499 PAINTED TANK 1  

002 890500 PLUG 2  

003 890501 HANDLE GRIP 2  

004 890502 PILOT VALVE 1  

005 890503 DISCHARGE VALVE 1  

006 890504 CHECK VALVE 1  

007 890505 FOOT 4  

008 890404 WASHER 8X24X2 16  

009 890506 WASHER 8X28X2 5  

010 890507 SCREW TE M8X25 4  

011 890508 WHEEL 1  

012 890509 WHEEL AXIS 1  

013 890510 WHEEL BUSH 2  

014 890511 SPRING PIN 4.6X28 2  

015 890512 GAUGE 2" 1  

016 890513 PAINTED PANEL 1  

017 890514 MANIFOLD 1  

018 890515 GAUGE 2" 1  

019 890516 SAFETY VALVE 1  

020 890517 ELBOW 3  

021 890518 QUICK COUPLING 2  

022 890519 RILSAN PIPE 10 1  

023 890520 SCREW TBEI 6X10 4  

024 890521 O-RING D42XD3.55 1  

025 890373 WASHER 6X14X1,5 4  

026 890522 SCREW HCEI M6X16 5  

027 890523 CONNECTION T 1  

028 890524 CONNECTION STRAIGHT 1  

029 890525 PUMP 1  

030 890526 OIL BREATHER 1  

031 890527 FLYWHEEL 1  

032 890528 SCREW TE 8X30 LEFT 1  

033 890529 WASHER 8,5X30X5 1  

034 890530 SCREW TCEI 6X30 TT 2  

035 890531 AIR FILTER 1  

036 890532 BELT 1  

037 890533 BOLT M8X40 4  

038 890534 SCREW TC 8X35 4  

039 890535 LOCKNUT M8 16  

040 890536 ELBOW 1  

041 890537 CONNECTION Y 1  

042 890538 BELT GUARD 1  

043 890539 SCREW TE 8X15 6  

044 890540 CONNECTION DELIVERY PIPE 1  

045 890541 DELIVERY PIPE 1  

046 890542 CONNECTION STRAIGHT 1  

047 890543 PLASTIC PIPE 4/6 1  

048 890544 PLASTIC PIPE 4/6 1  

049 890545 PLASTIC PIPE 10 1  

050 890546 RUBBER HOSE 2  

051 890547 EXTENSION OIL DISCHARGE 1  

052 890548 BOLT TCEI M8X10 1  

053 890549 WASHER COPPER 8,4X12X1,5 2  

054 890550 THROTTLE CONTROL 1  

055 890551 WASHER 20X27X0,3 2  

056 890552 PULLEY 1  

057 890553 WASHER SPRING D.8 2  

058 890554 WASHER 8X17X1,5 6  

059 890555 SCREW TCEI M8X20 6  

060 890556 WASHER 6X18X2 5  

061 890557 DRAINING VALVE 2  

062 890558 SCREW 5/16-24 UNF X 0.787 1  

063 890559 BRACKET 2  
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          PARTS                                      EC2610EA 

ITEM 
NO. CODE NO. DESCRIPTION 

NO. 
USED REMARKS 

001 890560 CRANKCASE 1  

002 890561 CYLINDER 1  

003 890562 HEAD 1  

004 890563 CRANKSHAFT 1  

005 890564 CRANKCASE BOTTOM 1  

006 890565 ASS.VALVE PLATE 1  

008 890566 CONROD 2  

012 890567 PISTON 2  

014 890568 PISTON PIN 2  

015 890569 SNAP RING 4  

016 890570 SEAL AC 4  

017 890571 SEAL ROS 4  

018 890572 SEAL ROF 4  

023 890531 AIR FILTER 1  

024 890573 AFTERCOOLER 1  

026 890574 COVER LOV 1  

027 890575 COVER LV 1  

029 890527 FLYWHEEL 1  

030 890576 BEARING 2  

031 890577 GASKET OIL LEVEL 1  

032 890578 OIL LEVEL 1  

033 890526 OIL BREATHER 1  

034 890579 GASKET 1  

035 890528 SCREW 1  

036 890529 WASHER 1  

060 890580 GASKET CRANKCASE 1  

061 890581 GASKET CRANKCASE-CYLINDER 1  

062 890582 GASKET CYLINDER-VALVE PLATE 1  

064 890583 GASKET VALVE PLATE-HEAD 1  

065 890584 GASKET COVER 2  

066 890585 GASKET AFTERCOOLER 1  

067 890586 COLD START VALVE R1/4X2.2BAR 1  

501 890522 SCREW M6X16 2  

502 890530 SCREW M6X30 2  

503 890587 SCREW M5X16 12  

504 890588 SCREW M8X45 6  

505 890589 SCREW M6X14 8  

506 890590 SCREW M8X16 1  

507 890549 WASHER 8,4X12X1,5 1  

508 890591 SCREW TE 8X20 R80 BRN UNI4017 6  
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         STANDARD ACCESSORIES                                EC2610EA 

ITEM 
NO. CODE NO. DESCRIPTION 

NO. 
USED REMARKS 

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 

OPTIONAL ACCESSORIES 
ITEM 
NO. CODE NO. DESCRIPTION 

NO. 
USED REMARKS 

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 


